
Welcome to 
Phosphorus 
Forum 2025!



Session SponsorsSession Sponsors

Coffee Break Sponsor



Managing Legacy Phosphorus Loading in 
Agriculture & Beyond

This session is 
sponsored by



Managing Legacy Phosphorus Loading in 
Agriculture & Beyond

Andrew Margenot
Associate Professor
University of Illinois, 
Urbana-Champaign

Lauren Lurkins
Founder
Lurkins Strategies, LLC

Trevor Sample
Watershed 
Management
Illinois EPA

Kim Van Meter
Associate Professor
Penn State University

Jango Bhadha
Associate Professor
University of Florida



Please share 
your thoughts 
about legacy 
phosphorus 
here.

This is the same 
survey we sent 
out pre-event.



Managing Legacy Phosphorus Loading in 
Agriculture & Beyond
[...]
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf
https://foundationfar.org/wp-content/uploads/2023/08/EFC-White-Paper-1.pdf


Efficient Fertilizer Consortium
• A public-private partnership that funds 

research to:

• Advance enhanced efficiency and novel fertilizer 
products and practices that improve nutrient use 
efficiency and decrease environmental impact

• Establish common protocols for field trials 

• Conduct field trials across diverse systems to 
ground industry claims and generate better 
guidance for farmers



Field Trial Guidelines for 
Evaluating Enhanced 
Efficiency Fertilizers
• Agronomic performance and
environmental impact of EEFs

• Consistency in experimental 
design, data collection and data 
analysis for large-scale impact 
and end-user confidence



Next Steps & Opportunities

• Funding international field trials evaluating 
EEFs using the Field Trial Guidelines

• Executive Committee meeting this fall to 
discuss next round of projects & next steps 
for the consortium

• Please contact me with interest in 
partnering and/or funding opportunities:

• Dr. Sarah Lyons, slyons@foundationfar.org

mailto:slyons@foundationfar.org


Evaluation & Adoption of Novel Plant Nutrition 
Products

Jason Haegele
Marketing & Innovation 
Manager
ICL































Evaluation & Adoption of Novel Plant Nutrition 
Products

Fred Nichols
Chief Sales & Marketing Officer
Huma









































































Coffee Break Sponsor



Evaluation & Adoption of Novel Plant Nutrition 
Products

David Emerman
Chief Community Officer
Ohio EPA



David Emerman,
Chief Community Officer

H2Ohio TAP







Evaluation & Adoption of Novel Plant Nutrition 
Products

Vinayak Shedekar
Assistant Professor
The Ohio State University



Slides Removed at Speaker’s Request



Diagnosing & Responding to Enhanced 
Biological Phosphorus Removal Upsets

Roland Cusick
Associate Professor
University of Illinois, 
Urbana-Champaign

JB Neethling
Wastewater Treatment & 
Effluent Management 
Director
HDR

Doug Call
Professor
NCSU

Tom Solon
Process Optimization & 
Planning Manager
ReWa



Diagnosing & Responding to Enhanced 
Biological Phosphorus Removal Upsets

JB Neethling
Wastewater Treatment & 
Effluent Management Director
HDR



© HDR, all rights reserved.



Phosphorus Removal and Recovery 
Strategies

JB Neethling, PhD, PE

September 18, 2025



Agenda

• Phosphorus Removal vs. Phosphorus Recovery

• Enhanced Biological Phosphorus Removal

• Phosphorus Recovery



P removal vs P recovery

Phosphorus Removal
• Remove P from wastewater to

discharge into receiving water

• Removed P goes to:
• Solids processing � Residuals

• Land application
• Landfill
• Compost, etc.

Phosphorus Recovery
• Recover removed phosphorus in a

useable form

• Recovery process aim to:
• Extract PO4 and precipitate into

marketable product
• Concentrate in biosolids to land apply 

beneficially
• P/N ratios are not typically 

attractive
• Some regions have limitations on 

P applied to land



Phosphorus Removal



Neisser Stain shows polyphosphate granules



EBPR AO Process Configuration – BOD only

Time

Co
nc

en
tr

at
io

n ANAEROBIC AEROBIC
VFA

Sol P

PHA, PHB

AerobicAnae-
robic

RAS

Clarifie
r

WA
S



EBPR Requirements

• Anaerobic/aerobic sequence

• Anaerobic zone
• Supply readily biodegradable organics 

and VFAs in anaerobic zone
• Release P and Mg
• Store PHB’s
• No free or bound oxygen (nitrate)

• Aerobic zone
• DO and PHB grow cells
• Take up P and Mg
• Store P as polyP

P
Mg+



Pontiac, MI. AO process for P removal



Empire Layout – P removal

Gravity Belt Thickener

Primary 
Effluent

Belt Filtrate

Thickener Overflow

RAS

N 1 2
3
4
5

SC 3 to 8

SC 1 to 2

Anaerobi
c
PPrreeaA
nnooxxic

Aerobic

Anoxic

Anaer



Anoxic/Anaerobic Tank 3

1
1



0

8

7

6

5

4

3

2

1

5/1/06 6/15/06 7/31/06 9/15/06
FIN…

10/31/06 12/15/06

FIN EFF TP

Startup of BioP at Empire – about 3 weeks



CWS Durham Process (Summer – 3 stage Phoredox)

Clarifie
r

MLE Recycle

RAS
WAS



CWS Durham Aeration Basin
Permit limit: 0.07 mg P/L median during summer 
(1994)



Durham AWWTP -- Phosphorus (‘94-’97)

0.1

0.0
1

1

1
0

10
0

To
ta

l P
 

(m
g/

L)
Influen
t

Effluent 
(Winter)

Effluen
t(Summer
)

Nov

Feb

May Sep
Dec

Apr Jul Oct
FebDec Apr Jul Oct Feb May

Sep Dec Apr Jul 1994 1995

1996

May

Sep



Challenges with EBPR



EBPR Challenges

• Struvite formation
• Precipitants form on equipment, pipes, any surface

• Solid Dewaterability
• Deterioration of cake in dewatering



Struvite - MAP

Magnesium 
Ammonium Phosphate



Struvite Control Strategies – Prevent Struvite Formation 
and Deposition
• Dilution – add dilution water to reduce 

concentrations below 
precipitation

• Lower the pH

• Struvite inhibitors – chemical, proprietary 
chemicals and electric/magnetic 

device

Struvite

No Struvite

Lower concentration of 
at least one constituent

Lower pH

Maximum 
Solubility

[ Mg++ ].[NH4+ ].[PO4]
3-



Impact of Bio-P on Dewaterability
Bio-P 
Implemented

D
ew

at
er

ed
 C

ak
e 

%



Theories on Why Bio-P Impacts Dewaterability

• Impact of phosphate on protein molecule

• Ratio of monovalent to divalent ions

• Controlled struvite formation can increase cake%



Conclusion



Struvite Recovery – Controlled precipitation and 
harvesting of P-rich crystals

From 
Problems

To 
Solutions

From From 



Enhanced Biological Phosphorus Removal

• Conditions to grow PAO’s
• Readily degradable organics (ex. VFA) from influent or “manufactured” on site
• Sequential exposure to anaerobic and aerobic (or anoxic) conditions
• Many process options to create right growth conditions

• Limit variations if growth conditions
• Steady/consistent feed composition
• Limit variable influent concentration swings
• Slug loads leads to variable performance/effluent quality – “Don’t Kick the 

Bucket”

• Effluent phosphorus concentrations below 0.1 mg/L is achievable with 
advanced technologies if influent flow and load remain 

consistent



Potential Treatment Costs Savings from P-Recovery

• Reduced coagulant use

• Reduced alkalinity supplementation

• Reduced cake hauling

• Reduced dewatering polymer (with SPR)

• Reduce struvite mitigation cost

• Reduce agronomic P load of biosolids

• Revenue from product sale



Phosphorus Removal and 
Recovery Strategies

18 September 2025



Diagnosing & Responding to Enhanced 
Biological Phosphorus Removal Upsets

Tom Solon
Process Optimization & 
Planning Manager
ReWa



Improving Efficiency and Resiliency of 
Phosphorus Removal at Mauldin Road 

WRRF



245

Agenda
• Phosphorus removal in water resource recovery facilities 

(WRRFs)
• Mauldin Road Overview
• Mauldin Road Phosphorus removal
• Operational improvements
• Dewatering and capital improvements

245



246246

Phosphorus removal 
• Three major forms of phosphorus 

in domestic wastewater
• Ortho P:TP ratio is typically 50-

80%
• Ortho P must be made insoluble to 

be removed using physical 
processes

• Two major processes to achieve 
this goal

• Chemical coagulation
• Biological phosphorus removal

Total 
Phosphorus

Orthophosphate Organic 
Phosphate

Inorganic 
Phosphate

• Reactive 
Phosphorus

• Biomass
• Molecules
• DNA

• Phosphate salts

Soluble Insoluble Insoluble



247247

Anaerobic

Phosphorus removal 
Chemical

• Strong negative (anion) charge 
keeps Ortho-P soluble

• Metal salts (cation) are added to 
neutralize Ortho-P charge

• Charge neutralization facilitates 
coagulation and allows for 
physical separation process

Al3+

Soluble Insoluble

Biological
• Alternating metabolic conditions 

facilitates the growth of 
polyphosphate-accumulating 
organisms (PAO)

• Anaerobic: PAOs use a 
polyphosphate to store VFAs 
intracellularly.

• Aerobic: PAOs consume stored 
VFAs and uptake “extra” 
phosphorus to replenish 
polyphosphate stores



248248

Phosphorus removal 
Chemical

• Strong negative (anion) charge 
keeps Ortho-P soluble

• Metal salts (cation) are added to 
neutralize Ortho-P charge

• Charge neutralization facilitates 
coagulation and allows for 
physical separation process

Al3+

Soluble Insoluble

Biological
• Alternating metabolic conditions 

facilitates the growth of 
polyphosphate-accumulating 
organisms (PAO)

• Anaerobic: PAOs use a 
polyphosphate to store VFAs 
intracellularly.

• Aerobic: PAOs consume stored 
VFAs and uptake “extra” 
phosphorus to replenish 
polyphosphate stores

Aerobic



249249

Mauldin Road flow diagram and overview
Influent

Screening 
and grit 
removal

Primary 
clarification

A2O Activated 
sludge

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarification

Anaerobic 
digestion

TWAS

Primary 
Solids

RAS

Sidestream

Thickening or 
dewatering

Land 
application of 

biosolids



250250

Mauldin Road- A2O

Anaerobic

Anoxic

Aerobic



251

Mauldin Road Performance
• Current Permit

• Flow: 29 MGD
• TP: 1.3 mg-P/L monthly average
• TN: MR
• Sampled 7 days per week

• 2024 Performance
• Average daily flow: 18.69 MGD
• TP: 0.54 mg-P/L
• TN: 12.03 mg-N/L

• Challenges
• Currently liquid land apply but 

transitioning to cake application.
• Seasonal variation 
• NPDES under review with potential to 

be significantly lower TP limit.

251



252

Mauldin Road: P-removal

• Mauldin Road influent TP
• 6-10 mg/L

• “Free” TP removal at Mauldin 
Road

• Primary clarification 
removes settleable TP (5-
10%)

• Biomass growth in 
activated sludge consumes 
TP (10-20%)

• Enhanced biological TP 
removal (EBPR) can 
remove remaining 
depending on influent 
carbon.

Influent
Screening 
and grit 
removal

Primary 
clarification

A2O Activated 
sludge

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarification

Anaerobic 
digestion

TWAS

Primary 
Solids

RAS

Sidestream

Thickening or 
dewatering

Land 
application of 

biosolids

252

carbon.



253

Mauldin Road: P-removal

• EBPR is an unstable process 
and does not always remove 
enough TP.

• “Not free” backup TP removal 
at Mauldin Road

• Addition of carbon to 
secondary treatment to 
improve EBPR.

• Juice waste or acetic acid
• Alum addition to remove 

ortho P in deep sand bed 
filters

• Ferric addition to primary 
clarification to increase 
settable TP

Influent
Screening 
and grit 
removal

Primary 
clarification

A2O Activated 
sludge

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarification

Anaerobic 
digestion

TWAS

Primary 
Solids

RAS

Sidestream

Thickening or 
dewatering

Land 
application of 

biosolids

AlumCarbonFerric

253



254

Mauldin Road: Optimization

Optimization projects:
1. Primary clarifier operation
2. Alum feed optimization
3. Juice tank CIP project

Influent
Screening 
and grit 
removal

Primary 
clarification

A2O Activated 
sludge

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarification

Anaerobic 
digestion

TWAS

Primary 
Solids

RAS

Sidestream

Thickening or 
dewatering

Land 
application of 

biosolids

AlumCarbonFerric

254



255

Primary clarifier operation
• Primary clarifiers remove settleable 

solids
• Operators can control solids 

residence time in the clarifier by 
altering the blanket depth

• Longer residence time improves 
fermentation and VFA generation

• Blanket depth shown to be correlated 
to EBPR performance

• Historical data analysis changed 
future clarifier operation

255



256

Alum feed optimization
Alum is fed at secondary clarifier 
effluent to turn soluble Ortho-P into 
insoluble aluminum phosphate.

1. Conducted jar testing to determine 
dose required

2. Replaced oversized pump
3. Changed alum feed point
4. Conducted follow up dose testing
5. Capital project to rehab alum system

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarificatio

n

RAS

Alum

256

Effluent

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarificatio

n

RAS

Alum



257

Juice feed CIP and operation
Additional carbon can be fed prior to 
secondary treatment to improve 
EBPR

1. Conducted capital project to 
rehabilitate gravity thickener tank

2. Characterized juice waste to 
understand strength

3. Developed tracking system to 
determine juice dosing

A2O Activated 
sludge

Secondary 
clarification

RAS

Carbon

257

A2O Activated 
sludge

Secondary 
clarification

RAS

Carbon



258

Mauldin Road: Future optimization projects

Future projects:
1. Develop process to trial 

beneficial wastes
2. Integrate solids 

fermentation into juice tank 
process (primary or WAS)

3. Optimize operation based 
on microbial study 
conducted by NC State

Influent
Screening 
and grit 
removal

Primary 
clarification

A2O Activated 
sludge

Deep bed 
sand filters

UV disinfection Effluent

Secondary 
clarification

Anaerobic 
digestion

TWAS

Primary 
Solids

RAS

Sidestream

Thickening or 
dewatering

Land 
application of 

biosolids

AlumCarbonFerric

258



259

Transitioning to land application of Cake
• Mauldin Road is currently transitioning from land 

application of liquid biosolids (3-4%) to cake 
land application (18-20%)

• P loading from sidestream will significantly 
increased

• Hazen and ReWa partnered to build a dynamic 
BioWin model to understand how loading will 
impact EBPR process

• Hazen will recommend best strategy to mitigate 
EBPR overloading risk

• Centrate EQ
• Centrate treatment
• Do nothing

Anaerobic 
digestion

TWAS

Primary 
Solids

Sidestream

Thickening or 
dewatering

Land application 
of biosolids

259

Anaerobic 
digestion

TWAS

Primary 
Solids

Sidestream

Thickening or 
dewatering

Land application 
of biosolids



260

Final Thoughts
1. EBPR is not a one size fits all treatment technology

a. Many factors will impact the reliability of EBPR
2. Characterize the flow of phosphorus and carbon to create the 

best improvement strategy 
3. Optimize all P-removal processes to ensure a robust and 

efficient treatment system
a. Take an operations first approach to improvement

4. Leverage creative solutions to improve the stability of EBPR 
such as external carbon and/or fermentation



Coffee Break Sponsor



Diagnosing & Responding to Enhanced 
Biological Phosphorus Removal Upsets

Roland Cusick
Associate Professor
University of Illinois, Urbana-
Champaign



Developing modeling tools to understand the benefits 
of sidestream phosphorus precipitation

Ro Cusick 
Pronouns: they/them
Associate Professor 
Department of Civil and Environmental Engineering
University of Illinois at Urbana-Champaign

2025 Phosphorus Forum
September 18th, 2025



Excess phosphorus poses both 
an environmental and public 
health risk.

Original image: Ohio State 
U i it



NPDES nutrient discharge limits have created incentive for P 
recovery at Water Resource Recovery Facilities (WRRFs)

265epa.gov



P Rich 
Influent

P Lean 
Effluent

Coupling Enhanced Biological Phosphorus Removal (EBPR) to Struvite 
precipitation enables P recovery at WRRFs

266

EBPR

P in Biomass
P as Fertilizer Products



SDD is the primary point source in the Upper Sangamon Watershed

267

Sanitary District of Decatur



268

We developed Surrogate ANN Models for different SDD Treatment 
Scenarios to quantify the benefits of sidestream Struvite

S. Li et. al, ES&T Eng. 2021



Activated Sludge (AS) Activated Sludge with Chemical Precipitation (ASCP)

Modified-Bardenpho Enhanced Biological 
Phosphorus Removal (EBPR)

Modified-Bardenpho Enhanced Biological Phosphorus Removal with 
Struvite Recovery (EBPR-S)

Simulated Wastewater Treatment and Nutrient Recovery Layouts

269



Plantwide simulation results highlighted the benefits of sidestream P 